seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25/5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 db

Mode Auto Sweep

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 db Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck _SPURIGHE GHBEKABS_
20 dp g - - & 20 dBMig E S
EiNe _§PURIOUS_|LINE_ABS ﬁ Eile _$PURIOUS_) INE_ABS_| \
10 dBm )l 10d8 l
0 dBm 0 dem \
-10 dBm -10 dm T
| SPURIOUS_LINE_ARS_ Ll / |
-20 dBm l ‘1{[ -20 d8 / \
0 dem .1 / ; . / \\ Il
40 deém )%"L‘M M“!‘i /\‘ 7 -40 dBrm 1 bl
Ml i/ \1 A1l AP L ! T
‘WW T " YWy —
-60 dBm 60 dB
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84895 GHz -26.41 dBém -13.41 d& 1,910 GHz 1,915 GHz 100,000 kHz 1.91462 GHz 20,30 dBm -9.70 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -15.27 dém -2.27 d& 1.915 GHz 1.916 GHz 50.000 kHz 1.91501 GHz -16.66 dBm -3.66 dB
1,850 GHz 1.855 GHz 100.000 kHz 1.85036 GHz 20.70 dBm - -9.30 d& 1.916 GHz 1.925 GHz 1,000 MHz 1.91612 GHz -24.86 dBm -11.86 dB
Il ] ] v .
L JL J
Date: 11.JUN.2020 01:18:02 Date: 11.JUN.2020 04:00:5

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N o
Spectrum ||| Spectrum v
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 dB Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS L SPURIRHE OHBIEKABS_ Paks
20 dBfi s $PURIOUS [LINE ABS PABS e _$§PURIOUS_LINE_ABS_| PAES
10 dBm 0d8
Rty e Y Mrww\\ e IS, ...\
o [ L[4 o |
-10 dBm l) \‘ 10 dBm
| SPURIOUS_LINE_ABS_ \
-20 dBm o sasmermrte™d MM; 20 de o —
30 dm - iz N A0de \ M
P B N
"0 dom -40 dBm s M
50 dem 50 de e A
-60 dBm -60 dB
-70 dBm -70 dem:
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84897 GHz -16.64 dBm -3.64 dB 1,910 GHz 1,915 GHz 100.000 kHz 1.91188 GHz 8,08 dBm -21.92 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -22.89 dBm -9.89 dB 1.915 GHz 1.916 GHz 50,000 kHz 1.91500 GHz -24.93 dBm -11.93 dB
1.850 GHz 1.855 GHz 100,000 kHz 1,35187 GHz 7.97 dBm -22.03 dB 1,016 GHz 1,025 GHz 1,000 MHz 1.91607 GHz -22.36 dBm -9.36 dB
Il ' - ( ) ] .

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An25-33 of 61




seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25/5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 db Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 db Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck _bOFUﬁim»bl’liﬂuk.F-ﬂb_
20 dB[\ e $PURTOUS JINE ABS f"’ Eihe _: FURIDUS_LI\E_ADS_I’\[
10 dBm / 10d8 |
0 dem | 0 dem .
-10 dBm J . -10 dm .\\
| SPURIOUS_LINE_ARS_ & / |
-20 dBm \ 50 dB / L\
-30 dBm ./ \“ .30 dB
.40 dem TR ﬂ 0 d H /J \ M\u ,
ke ) ) \ 7 dBm ‘L r\
Ak
ARl b, Mool WA LU L e / iblert W%
T, V\JM,J iy YWY
-60 dBm 60 dB
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184897 GHz -31.62 dBm -18.62 d& 1,910 GHz 1,915 GHz 100,000 kHz 1.91462 GHz 19,63 dBm -10.37 db
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -18.57 dBm -5.57 d& 1.915 GHz 1.916 GHz 50.000 kHz 1.91501 GHz -17.69 dBm -4.63 dB
1,850 GHz 1.855 GHz 100.000 kHz 185029 GHz 19.89 dBm -10.11 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91611 GHz -30.48 deém -17.48 dB
Il ] ] v .
L JL J
Date: 11.JUN.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 de Mode Auto Sweep

@1 AvgPwr @1 avgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ paEs
20 B[ _FPURIOUS | INE_ABS PABS Cihe _$PURIOUS_|LINE_ABS_| PAES
10 dBm 10 @8
I,,-M-uu,\w AtoactPgy g m-.-m\ r—-'#“vwﬁw""-w-vv—'\
o dem r q dom
| | I
10 dBm | | 10 dBm
| SPURIOUS_LINE_ARS_ p / \
-20 dem S 20 de
gl e \_
-30 dBm ] w -30d8 S
] \"V\-\
e
Bm -40 dBm M
50 dam 50 de RSN
-60 dBm 60 dB
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -16.33 dBm -3.33 d8 1,910 GHz 1,915 GHz 100,000 kHz 1.91102 GHz 7.58 dBém -22.42 dB
1.849 GHz 1.850 GHz 50,000 kHz 1.84999 GHz -24.87 dBm -11.87 d& 1.915 GHz 1.916 GHz £0.000 kHz 1.91500 GHz -23,92 dBm -10.92 dB
1.850 GHz 1.855 GHz 100,000 kHz 1.85271 GHz 7.52 dBm -22.48 dB 1,016 GHz 1,925 GHz 1.000 MHz 1.91601 GHz -21,11 dBm -8.11 dB
I ' - ( )| ] .
Date: 11.JUN.2020 01:24:12

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-34 of 61



seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25 /5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

spectrum

Spectrum

Ref Level 25.40 dBm Offset 5.40 db

SGL Count 100/100

Mode Auto Sweep

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 db Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck _:.Oruﬁim»bmihiukf-:\:._
20 dB[\ e $PURTOUS JINE ABS 1 Eihe _: PURIOUS_LINE_ABS |/
w \
10 dBm ]‘ 10d8 l
0 dBm 0 dem \
-10 dBm - -10 dm B
| SPURIOUS_LINE_ARS_ l\ / |
-20 dem / \‘ 20 d8 / ‘\
-30 dBm J U}L / .30 dB L” 1
-40 dBm o i + }\ -40 denn L1
.A il LAl L
W - Abahlk
-60 dBm 60 dB
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184899 GHz -22.82 dBm -9.82 dB 1,910 GHz 1,915 GHz 100,000 kHz 1.91466 GHz 18,07 dBém -11.93 db
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -18.15 dBm -5.15 d8 1.915 GHz 1.916 GHz 50.000 kHz 1.91500 GHz -17.74 dBm -4.74 dB
1,850 GHz 1.855 GHz 100.000 kHz 1.85037 GHz 17.05 dBm -12.95 di 1.916 GHz 1.925 GHz 1,000 MHz 1.91602 GHz -23.14 dBm -10.14 dB
T - —
il [ | ) A
L JL J
UN. 2020 Date
o
Spectrum = ||| Spectrum v
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep
S6L Caunt 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
Limit fheck PAES SPURIGIE OHBEKARS_ PASS
20 B[ _FPURIOUS | INE_ABS PABS Cihe _$PURIOUS_|LINE_ABS_| PAES
10 dBm 10 d8
J P T
0 dBm f
-10 dBm [
| SPURIOUS_LINE_ARS_ { \
-20 dBm ! -20 de A
| i ;I Pt |
. o o un \ I N
40 dém "“MM
50 dem -50 der Mm.._
-60 dBm 60 dB
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84896 GHz -18.58 dBm -6.58 d8 1,910 GHz 1,915 GHz 100.000 kHz 1.91185 GHz 5,96 dBm -24.04 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84999 GHz -25.16 dém -12.16 di 1.915 GHz 1.916 GHz 50.000 kHz 1.91501 GHz -26.52 dem -13.52 dB
1.850 GHz 1.855 GHz 100,000 kHz 1.35431 GHz 5.33 dBm -24.67 dB 1,016 GHz 1,025 GHz 1.000 MHz 1.91611 GHz -22.13 dBm -9.13 dB
Il ' - ( ) ] .

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-35 of 61



seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25/5MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = [ spectrum .
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES SPURIRHE GHBEKABS PABS
20 BB\ e _fFPURIOUS [INE_ABS PAFS 20 BB\ e _fPurioUs [INE_ABS PAES
10 dBm 10 dBm
y - Y \
0 dem [ W dem .
-10 dBm L 10 dBm [
| SPURIOUS_LINE_ABS_ J’{ H \
-20 dBm Mww e f 20 dem
e ._J \ =
-30 dém et i -30 dém
RS Lo \M’H W%
"
40 dam -40 dom MN‘"W
50 dem 50 dem ac SN
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1,91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALi Rangelow | RangeuUp | RBW | Frequency | Ppowerabs | ALi
1.840 GHz 1.849 GHz 1.000 MHz 1,84895 GHz -17.71 dém -4.71 d& 1.910 GHz 1.915 GHz 100,000 kHz 1.91223 GHz 6.40 dBm -23.60 de
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -24.81 dBm -11.81 dB 1.915 GHz 1.916 GHz 50.000 kHz 1.91500 GHz -24.00 dBm -11.00 d&
1.850 GHz 1.855 GHz 100,000 kHz 1,85351 GHz 6.66 dBm -23.34 dB 1.916 GHz 1.925 GHz 1.000 MHz 1.91602 GHz -23.74 dBm -10.74 dB
- — - —
i (] i ]
Date: 11.JUN.2020 Date: 11.JUN.2020 03:11:32

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : An25-36 of 61




seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25/ 10MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum = [ spectrum =
Ref Level 25.40 dbm  Offset 5.40 db Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 db Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvgPwr @1 AvgPwr
Limit ¢heck n SPURIRHE GHBEKABS
20 dP e —FPURTOUS [ INE_ABS /\ 20 dP\E—$PURTOUS [INE_ABS
10 dBm ( \ 10 dBm
0 dBm 0 dBm
1
| |
-10 dBm ‘\ -10 dBm
| SPURIOUS_LINE_ARS_ \
-20 dBm / ‘\ -20 dBm
-30 dBm ’|' "U\\ -30 dBm
-40 dgm M ,r.l' A ﬁ -40 dgm
e o oo, J l RN -FMW
B RN W ""“wv’ |
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1,905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit Rangelow | RangeuUp | RBW | Frequency Power Abs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84898 GHz -27.56 dém -14.56 de 1.905 GHz 1.915 GHz 100,000 kHz 1.91455 GHz 21.78 dBm -8.22 d&
1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -14.67 dBm -1.67 dB 1.915 GHz 1.916 GHz 100,000 kHz 1.91500 GHz -15.32 dBm -2.32 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85038 GHz 21.93 dBm -8.07 dB 1.916 GHz 1.925 GHz 1.000 MHz 1.91605 GHz -20.44 dBm -7.44 dB
— —
i J [ i ) [
Date: 10.JUN.2020 02:35:03 Date: 10.JUN.2020 04:5d:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 25.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 de Mode Auto Sweep

@1 AvgPwr @1 avgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ Paks
20 B[ _FPURIOUS | INE_ABS PABS Cihe _$PURIOUS_|LINE_ABS_| PAES
10 dBm 10d8
/‘\rv-/\‘"\,f"“ eI b A iy (AR It o WW\
d | d
0 dBm dBm '
10 dBm ( 10 dem
| SPURIOUS_LINE_ARS_ ( |\ k
-20 dBm 20 dB
M,.«..._-wmw'f"‘ll \ \ |
30 dBm PR P "_J 30 dB ~ \\'m««.
gy ™
m -40 dBm W
50 dBm 50 der Mw
-60 dBm 60 dB
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -20.48 dBm -7.49 d8 1,905 GHz 1,915 GHz 100,000 kHz 1.91055 GHz 6.27 dém -23.73 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -25.67 dém -12.67 de 1.915 GHz 1.916 GHz 100.000 kHz 1.91501 GHz -28.12 dBm -15.12 dB
1.850 GHz 1.860 GHz 100,000 kHz 1.95455 GHz 7.30 dBrm -22.70 dB 1,016 GHz 1,025 GHz 1.000 MHz 1.91835 GHz -21,42 dBm -8.42 dB
Il ' - ( ) ] .
Datez 1 JUN.2020 03

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-37 of 61




seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25 / 10MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum

Ref Level 25.40 dBm
SGL Count 1000/1000

Offset 5.40 db

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 1000/1000

Offset 5.40 db

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit fheck PAES . S PURIPHE CHBEKABS_
20 dB[\ e $PURTOUS JINE ABS PAES H Eihe _$PURIOUS_) INE_ABS_|
10 dBm ‘ | 10d8
oasn t o a8
il
-10 dBm T -10 dem:
| SPURIOUS_LINE_ARS |
-20 dgm / \\ 20 de
-30 dém ‘]V -30 d&
-40 dBm MW, ¥ '\P ﬂ -40 denn ‘,’"‘
d _WFMW" 'hw»w. }l | s0 M
m T NP’ -
-60 dBm 60 dB
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84896 GHz -24.58 dBm -11.58 d& 1,905 GHz 1,915 GHz 100,000 kHz 1.91458 GHz 21,92 dBm -8.08 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84898 GHz -13.63 dBm -0.63 d8 1.915 GHz 1.916 GHz 100.000 kHz 1.91500 GHz -14.91 dBm -1.91 dB
1,850 GHz 1.860 GHz 100.000 kHz 1.85039 GHz 21.02 dBm -8.98 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91619 GHz -18.42 dBém -5.42 dB
- — - —
Il - ( ) ] -

Channel Power -16.28dBm < -13dBm (Pass)

Spectrum

jo Att
SGL Count 100/100

Ref Level 16.90 dBm
30 dB & SWT

Offset 5.40 dB & RBW
100 ms & VBW 3 kHz

1 kHz
Mode Auto FFT

(@ 1Rm AvgPwr

10 dBm

0 dém

-10 dBm:

-20 dBm:

-30 dBm

ﬁ\ﬂn

Rty

-50 dBm

-60 dBm:

-70 dBm:

-80 dBm

CF 1.84995 GHz

691 pts

T Mn
\wf\f ' LAY

204.0 kHz

Span

Channel Power

Bandwidth 100.00 kHz

Power -16.28 dBm

Tx Total -16.28 dBm

J

@ 8.JUN.2020 03:

12:42

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An25-38 of 61



seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 25.40 dBm
SGL Count 100/100

Offset 540 d& Mode Auto Sweep

@1 AvaPwr @1 AvgPwr
Limit (theck PABS L SPURIRHE OHBIEKABS_ PASS
20 dBfe _FPURIOUS | INE_ABS FARS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
prrt iy ANl V\-fv-\,;v’-uu""\..,\rw\ e e e )
0 dBm dem ]
-10 dBm [ ] 10 dBnn
| SPURIOUS_LINE_ABS_ [ l k
-20 derm: sy 0 dB !
E——— L..J ] [ |
o ’M e N‘\\
-40 dBm -40 dBmr g
50 derm: 50 der M‘w
-60 dBm 60 dB
70 dgm -70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.848 GHz 1.000 MHz 1.84891 GHz ~18.38 dBm -5.38 dB 1.905 GHz 1,915 GHz 100.000 kHz 1.90827 GHz 6.06 deém -23.94 dB
1.849 Ghz 1.850 GHz 100.000 kHz 1.84998 GHz -24.23 dBm -11.23 dB 1.915 GHz 1,916 GHz 100.000 kHz 1.81532 GHz -28.57 dBm -15.57 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85815 GHz 6.76 dBm -23.24 dB 1016 GHs 1025 GHs 1,000 MH= 191604 GHz 20,53 dBm 753 dp
Il (] )y ] ]
L JL J
Date: 8 o = Date: 10.JUN.2020 04:57:41

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-39 of 61




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25/ 10MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

ctrum

Spectrum

Ref Level 25.40 dbm  Offset 540 d2 Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 d& Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvgPwr @1 avgPwr
Limit ¢heck PABS | SPURIHE CHBEKABS_ paks
20 dP[ie _SPURTOUS | TNE_ABS PASS {'\ 20 4Bz fpurious_|INE_ABS ] PARS Ir)
10 dém ’ \ 10 dem i ‘{
0 dBm k 08 B
-10 dBm ¥ 10d I" \
| SPURIOUS_LINE_ABS_ /
-20 dam / -20 dBmr /
-30 dam -30 dBrr
A7 i
-40 dBm ﬁf"! v/ \1\1 I 40 de
M | 1 [\
dem v — -50 di i
] “‘M“\-’“MMJ T MW
-60 dBm -60 dem:
-70 dBm 70 der
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency pPower Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -30.33 dBm -17.33 dB 1,905 GHz 1,915 GHz 100.000 kHz 1,91454 GHz 20.81 dBm -9.19 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84999 GHz -14.59 dBm -1.59 dB 1.915 GHz 1.916 GHz 100.000 kHz 1,91501 GHz -14.91 dBm -1.91 dB
1.850 GHz 1.860 GHz 100.000 kHz 1,35041 GHz 20.04 dBm -9.96 dB 1.916 GHz 1,925 GHz 1.000 MHz 1.91604 GHz 10,54 dBm “6.54 dB
!
Il - ( ) ]
10.JUN.2020 03:04:17 Date: 10.JUN.2020
o
Spectrum (=) [ spectrum ) g
Ref Level 25.40 dBm  Offset 5.40 d@ Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck | SPURIGIG OHBIEKABS _ Paks
20 B\ s —hPURIOUS [INE ABS 20 Bl FrurRTOUS [TNE ABS | PARS
10 dBm 10 dem
- [T IPo Ly P | Y Lo R aiatates AOF
rep Al
0 dem ('"’ = h‘\ de MI
-10 dBm od
| SPURIOUS_LINE_ABS_ { l L
-20 dBm miuct \ 20 dem
T | L \ [ ""‘"MM
-30 dBm) -30 dem
-40 dBm 0 de vl
50 dem sod y\""”’-a._
-60 dBm -60 dBm:
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | ALimit Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -18.48 dBm -5.49 d& 1,905 GHz 1.915 GHz | 100.000 kHz 1,90948 GHz 4.94 dBm -25.06 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84998 GHz -25.78 dBm -12.78 d& 1.915 GHz 1,916 GHz 100.000 kHz 1,01548 GHz -20.06 dem -16.06 dB
1.850 GHz 1.860 GHz 100.000 kHz 1,85617 GHz 5.66 dBm -24.34 dB 1,916 GHz 1,925 GHz 1,000 MHz 1,91623 GHz -20.88 dBm -7.88 dB
—
Y
I e L )y ) (]
Date: 10.JUN.2020 03:0B:10 10. 2020 06:14:04

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An25-40 of 61




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25/ 10MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

P

um

Spectrum

Ref Level 25.40 dBm  Offset 5.40 dg Mode Auto Sweep Ref Level 25.40 dbm  Offset 5.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
Limit ¢heck PABS | SPURIHE CHBEKABS_ paks
0 dfl\e _$PURTOUS | INE_ABS PARS {'\ 20 4Bz fpurious_|INE_ABS ] PARS {
10 dem ) T 10 dBm: ‘
o dom ] ‘l 0ds ,
-10 dBm ™ 10d I/
| SPURIOUS_LINE_ABS_ \ J
-20 dam \q -20 dBmr / I
-30 dam ]“\ -30 derr
Y ] o L,
W,W" V b | \H. il
} d ol
-50
ey (Y e, w | rn
-60 dBm -60 dBm
-70 dBm 70 derr
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
RangelLow | RangeUp | REBW | Frequency | PoweraAbs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84892 GHz -34.88 dBm -21.88 db 1,905 GHz 1,915 GHz 100.000 kHz 1,91455 GHz 20.41 dBm -9.59 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -17.18 dBm -4.18 d& 1.915 GHz 1.916 GHz 100.000 kHz 1,91501 GHz -14.96 dBm -1.96 dB
1.850 GHz 1.860 GHz 100,000 kHz 1.35042 GHz 19.65 dBm -10.35 dB 1,916 GHz 1,925 GHz 1.000 MHz 1,91621 GHz ~19.66 dBm ~6.66 dB
- —
)i [ ] (]
L
LJUN.2020  03:11:35 Jate: 10.
Spectrum u%" Spectrum u%"
Ref Level 25.40 dém  Offset 5.40 d& Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
Limit fheck Pafs | SPURIRHE OHBEKABS _ PARS
20 B\ $PURTOUS | INE_ABS | FARS 20 BN $pPuRTOUS [ INE_ABS | FARS
10 dBm 10 dBm
B N s
0de (
-10d T
| SPURIOUS_LINE_ABS_ !
-20 dBm: i} ‘
—
izt g Ln"
-30 dBiy
-40 dB 40 dB -
-50 d 50 dl
-60 dBm -60 dBm
-70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | || Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz | 1.000 MHz 1,84897 GHz -18.42 dém -5.42 dB 1,905 GHz 1.915 GHz | 100.000 kHz 1,90990 GHz 4.42 dBm -25.58 dB
1.849 GHz 1.850 GHz 100.000 kHz 1,84999 GHz -25,39 dém -12,30 dB 1.915 GHz 1.916 GHz 100.000 kHz 1,91529 GHz -27.31 dém -14.31 dB
1,850 GHz 1.860 GHz 100,000 kHz 1,85526 GHz 4,99 dBm -25.01 dB 1,916 GHz 1.925 GHz 1.000 MHz 1,91616 GHz -19,90 dBm -6.90 dB
L ] X L ] o

06:15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-41 of 61




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25/ 10MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

LJUN, 21

020 0

Spectrum @ (| spectrum ka
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIHE CHBEKABS_ paks
0 dfl\e _$PURTOUS | INE_ABS PABS 20 4Bz fpurious_|INE_ABS ] PARS Iﬂ
10 dém Jﬂ‘ 10 d8m \ ‘\
0 dBm ’ ‘ 08 -
-10 dBm ; -10d il |
| SPURIOUS_LINE_ABS_ \l /
20 derm \ 20 dem / |
30 dem 4 | 30 den L
0 l \Mvn‘\ I o I
&MMMLIL[MMWM V\MM‘ ‘.m Il 1 {5 d Jl M -'m“‘u -
Ny z
W Nbrasanl g Y ID E—— —
50 dem ~60 dem
70 dBm 70 der
Start 1.84 GHz 3003 pts Stop 1.86 GHz || | Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | RangeUp | REBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84865 GHz -26.85 dBm -13.95 de 1.905 GHz 1.916 GHz 100.000 kHz 1.91460 GHz 18.20 dBm ~11.80 dB
1.843 GHz 1.850 GH2 100.000 kHz 1.85000 GHz -15.16 dBm -2.16 di 1.915 GHz 1.916 GHz 100.000 kHz 1.91500 GHz -16.65 dBm -3.65 dB
1,850 GHz 1.860 GHz 100,000 kHz 185042 GHz 17.34 dBm -12.66 dB 1.016 GHz 1,925 GHz 1,000 MHz 101807 GHe 2119 dBm 810ds
T —
)i [ [ ] (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 dB Mode Auta Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 avgPwr
Limit ¢heck PAES | SPURIGIG OHBIEKABS _ Paks
20 BB\ e _fFPURIOUS [INE_ABS 20 Bl FrurRTOUS [TNE ABS | PARS
10 dem 10 dém
0 dem i e P s s ol ‘ IURPU WO NP P
-10 dBm i \ od \
| SPURIOUS_LINE ABS_ ‘ \ 1
20 dBm ! 20 dem
e \ \J M.
o r de
-30 dBm o -30 dem m\\
-40 dBm 40 dB -
50 dBm sod
50 dem 50 dem
70 dBm 70 dBr
Start 1.84 GHz 3003 pts Stop 1.86 GHz ||| start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | ALimit Rangelow | Rangeup | RBW [ Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184880 GHz -20.6 dBrm -7.69 dé 1.005 GHz 1,915 GHz | 100.000 kHz 1,01026 GHz 2.61 dém -27.10 dB
1,849 GHz 1.850 GHz 100.000 kHz 184998 GHz -28.27 dBm -15.27 dB 1,918 GHz 1.016 GHz 100,000 kHz 1.01528 GHz 55 13 dbm 1513 ds
1,850 GHz 1,850 GHz 100,000 kHz 185615 GHz 2.81 dém -27.19 dB 1,916 GHz 1,925 GH2 1.000 MHz 191604 GHz —1551 dbm 61 dB
T
] [ ) ]
Date: 10.JUN.2020 03:44:04

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-42 of 61




seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25/10MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

(oo ) @)|(seemm ) .2
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgﬁDwr o R
Limit ¢heck PABS _ZSUFlCJjﬂin(»UM,gL#Ea_ paks
20 B[ _FPURIOUS | INE_ABS FASS Blie fpurious_|iNE_ABS ] PARS
10 dem 10 dam
0d e L el e tan Nt Yo e & —
dm i -
-10 dBm \ od .
| SPURIOUS_LINE_ABS_ \ L
-20 derm: — 0 dBm
MM l P
. et ot E M Wi,
30 dBm = v 30 der oy e
40 dBm 40dB N‘“"'\__‘
50 dBm s0d N“\
60 dem -50 dBm:
70 dBm -70 den
Start 1.84 GHz 3003 pts Stop 1.86 GHz ||| Start 1.905 GHz 6003 pts Stop 1.025 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84873 GHz -12.67 dBm -6.67 dB 1.905 GHz 1,915 GHz 100.000 kHz 1,91052 GHz 3.47 dBm -26.53 dB
1.843 GHz 1.850 GHz 100.000 kHz 1.84994 GHz -26.23 dBm -13.23 d 1,915 GHz 1.916 GHz 100.000 kHz 1,91503 GHz -24.46 dBm -11.46 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85598 GHz 3.58 dBm -26.42 dB 1.916 GHz 1,025 GHz 1.000 MHz 191609 GHz 220,11 dBm 711de
T T
I - ( X ]
Lo vzl D 1. JUN.2020  04:16:13

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 An25-43 of 61




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25/ 15MHz /

DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

P

um

Spectrum

Ref Level 25.40 dBm
SGL Count 1000/1000
@1 AvgPwr

Offset 5.40 dB Mode Auto Sweep

Ref Level 25.40 dém
SGL Count 1000,/1000

Offset 5.40 dB Mode Auto Sweep

@1 AvgPwr

Limit ¢heck PABS ég%&m%m;yg&a:_ paks N
0 dfl\e _$PURTOUS | INE_ABS PA| ﬂ Blie fpurious_|iNE_ABS ] PARS ll
10 dBm 10 dam 1
0 dBm J/ \L 0de T \
-10 dBm f -10d f
| SPURIOUS_LINE_ABS_ \ ,i |
-20 dam [ \ -20 dBmr T
-30 dBm 1 ' 30 der /
-, A
-40 dBm -40 dB
T
b nupbF [ }
-50 dBm 4 so0d | el
ok el g W/J o o
-60 dBm -60 dBm
-70 dBm 70 der
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
RangelLow | RangeUp | REBW | Frequency | PoweraAbs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -29.07 dBm -16.07 dB 1,900 GHz 1,915 GHz 100.000 kHz 1,91448 GHz 22.00 dBm -8.00 dB
1.849 GHz 1.850 GHz 150.000 kHz 1.85000 GHz -15.31 dBm -2.31 d8 1.915 GHz 1.916 GHz 150,000 kHz 1.91500 GHz -15.50 dBm -2.50 dB
1.850 GHz 1.865 GHz 100,000 kHz 1.35044 GHz 21.56 dBm -8.44 dB. 1,916 GHz 1,925 GHz 1.000 MHz 1,01612 GHz 16,58 dBm ~3.58 dB
- —
)i [ ] (]
L
z 11.JUN.2020 06:14:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum u%" Spectrum u%"
Ref Level 25.40 dém  Offset 5.40 d& Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
Limit heck Pafs | SPURIRHE OHBEKABS _ PARS
20 B\ $PURTOUS | INE_ABS | FARS 20 BN $pPuRTOUS [ INE_ABS | FARS
10 dem 10 dem
sy s B PRl RSN O PP funimry P -\MW-——WM
0de 4B
]
|
10d | | od
| SPURIOUS_LINE_ABS_ ’
-20 denn W 0 denn \
W*T - dB \ -
SSlo e -30 dBm \‘\ — \0‘
40 dB 40 dB M'\v-\
-50 d -50 d
-60 dBm -60 dBm
=70 dBm =70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz || Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz | 1.000 MHz 1,84898 GHz -22,80 dém -9.80 dB 1,900 GHz 1.915 GHz | 100.000 kHz 1.91141 GHz 5.17 dém -24.83 dB
1.849 GHz 1.850 GHz 150.000 kHz 1,84999 GHz -25.05 dém -12.05 dB 1.915 GHz 1.916 GHz 150.000 kHz 1,91535 GHz -31.94 dém -18.94 dB
1,850 GHz 1.965 GHz 100,000 kHz 1,85711 GHz 4,72 dBm -25.28 dB 1,916 GHz 1.925 GHz 1.000 MHz 1,91608 GHz -25,39 dBm -12,39 dB
L ] o L ] o

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-44 of 61



seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25 / 15MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

rum = im o
Ref Level 25.40 dBm  Offset §.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvgPwr @1 AvgPwr
Limit (theck PABS, SPUEIRHE CHEEKABS PASS .
IPNe _$PURTOUS | INE_ABS PA| ﬂf.\ PiNe $PurTous_iNE_ABS PAES I\
10 dBm ,J \ 10 dBm | i
0 dBm } \ 0 dBm ] \
-10 dBm -10 d8 { 4
| SPURIOUS_LINE_ABS_ \ /
-20 dam / T -20 dem
| ]
30 dém \W\ 30 dam ‘Mf i l i
- : p (11T
-40 dBm f o \‘ -40 di W I [ H||H
-S#Ld m - -50 dem ety Y
It A W, " 1 " "
v v i) (ESTEE P YA o
-60 dBm -60 dBm
-70 dBm -70 df
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
RangelLow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Fr Power Abs | ALimit |
1.840 GHz 1.848 GHz 1.000 MHz 1.84683 GHz -25.19 dBm -12.19 d& 1.800 GHz 1.915 GHz 100,000 kHz 1.91451 GHz 21.73 dBm -8.27 dB
1.849 GHz 1.850 GHz 150,000 kHz 1.84999 GHz -14.82 dBm -1.82 dB 1.915 GHz 1.916 GHz 150,000 kHz 1.91500 GHz -14.18 dBm -1.18 dB
1.850 GHz 1.865 GHz 100,000 kHz 1.35049 GHz 21.14 dBm -£.86 dB. 1,916 GHz 1.925 GHz 1.000 MHz 1.91622 GHz -17.48 dBm -4.48 dB
T T s
Jj [ i (]

Channel Power -19.14dBm < -13dBm (Pass)

Spectrum

Ref Level 16.90 dbm Offset 5.40 dB & RBW 2 kHz
|» Att 30 dB @ SWT 100 ms @ VBW 10 kHz
SGL Count 100/100

@ LRm AvgPwr

Mode Auta FFT

10 dBm:

0 dBs

-10 den

20 dB

2008
AOORR

A

40 dB

M\’M\Mﬂ/\/\.«/\

-50 dBm

60 dB

=70 dBmv

-80 dBm—~—

CF 1.915075 GHz

691 pts Span 305.0 kHz

‘Channel Power

Bandwidth 150.00 kHz Power -19.14 dBm Tx Total -19.14 dBm
Y

L L

] [ _]

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-45 of 61



seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dem  Offset 5.40 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [T avaPwr
Limit ¢heck PABS _Ziékéﬂiwﬁkﬁmnbg&éﬂa_ paks
20 dP[ie —SPURTOUS | TNE_ABS ABS _FPURTOUS_| INE_ABS_| PARS
10 dBm
o B e e T e e
-10 dém | \
| SPURIOUS_LINE_ABS_ [ \ \
-20 dam m T
: \ L
AT W -30 dBm ~ LS
-40 dBm 40 dBm “\M‘
-50 d8m -50 dBm
60 dem -60 dBm:
-70 dBm -70 dBm-
Start 1.84 GHz 3003 pts Stop 1.865 GHz_| ||[start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -20.54 dBm -7.54 d& 1.900 GHz 1.91E GHz 100.000 kHz 1.90947 GHz 4.30 dBm -25.70 dB
1.843 GHz 1.850 GH2 150.000 kHz 1.84998 GHz -25.00 dBm -12.00 dé 1.915 GHz 1.916 GHz 150.000 kHz 1.91546 GHz -28.79 dBm -15.79 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85348 GHz 4.21 dBm -25.79 dB 1916 GHz 1.025 GHz 1,000 MHz 101600 GHe 22,16 dBm o6 de
) J w )

11.JUN. 2020 06:15:40

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An25-46 of 61




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25 / 15MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

P

um

Spectrum

Ref Level 25.40 dBm  Offset 5.40 d@ Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 d& Mode Auto Sweep
S6L Caunt 100/100 SGL Count 100041000
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIHE CHBEKABS_ paks
0 dfl\e _$PURTOUS | INE_ABS PA ﬂ 20 4Bz fpurious_|INE_ABS ] PARS ’l
10 dm ’ l 10 dem ‘ ‘{
I i
-10 dgm 10 dl {
| SPURIOUS_LINE_ABS_ ‘ /
-20 dam w -20 dBmr }
30 dem lm.’ L\l 30 den //
-40 dBm -l r T -40 de
0w LA y A |
D Jor™ \«Al'\JJU'l JLJ‘»J’\ MJ | . WL
-60 dBm -60 dem:
-70 dBm 70 der
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
RangelLow | RangeUp | REBW | Frequency | PoweraAbs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84873 GHz -29.64 dBm -16.64 dB 1,900 GHz 1,915 GHz 100.000 kHz 1,91447 GHz 20.82 dBm -9.18 dB
1.849 GHz 1.850 GHz 150,000 kHz 1.84999 GHz -14.62 dBm -1.62 dB 1.915 GHz 1.916 GHz 150.000 kHz 1,91500 GHz -15.44 dBm -2.44 dB
1.850 GHz 1.865 GHz 100.000 kHz 1,35046 GHz 20.28 dBm -9.72 dB 1.916 GHz 1,925 GHz 1.000 MHz 1,91607 GHz -22.34 dBm “a.34 dB
- —
)i [ [ ] (]
z 11.JUN.2020 ates 11.
o
Spectrum | (@)|[spectrum ) =
Ref Level 25.40 dBm  Offset 5.40 d@ Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES L SPURIRHE OHBEKABS PABS
20 BB\ e _fFPURIOUS [INE_ABS 20 Bl FrurRTOUS [TNE ABS | PARS
10 dBm 10 dBm
od P s i e e PR A s Pt
dem f ‘
-10 dBm Jl
| SPURIOUS_LINE_ABS_ ’ \
-20 dBm
ot e MW‘JL—" \‘” —
-40 d@m 40 dB \":.,w\\
-50 dBm s0d
-60 dBm -60 dBm:
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | ALimit Rangelow | Rangeup | RBW [ Frequency |  Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84893 GHz -21.54 dBm -8.54 d& 1,900 GHz 1.915 GHz | 100.000 kHz 1.90514 GHz 3.89 dém -26.11 dB
1.849 GHz 1.850 GHz 150.000 kHz 1.84999 GHz -24.82 dBm -11.82 dB 1,915 GHz 1,916 GHz 150.000 kHz 1,01522 GHz -20.66 dBm -16.66 dB
1.850 GHz 1.865 GHz 100.000 kHz 1,85515 GHz 3.44 dBm -26.56 dB 1,916 GHz 1,925 GHz 1.000 MHz 1,91600 GHz -23.12 dBm -10.12 dB
Y
] [ ) ]

11.JUN. 2020 06:2B:d3

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-47 of 61




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25 / 15MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

P

um

Spectrum

@ 11.JUN.2020

Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1000/1000
@1 AvgPwr @1 avapwr
Limit ¢heck PABS _SFlCinSin(»UhygL#Ba_ paks
0 dfl\e _$PURTOUS | INE_ABS PA ﬂ 20 4Bz fpurious_|INE_ABS ] PAFS [l
10 dem 1 10 dem J i
0 dBm ‘, W 0 de 1 \
-10 dém 5 -10d / \
| SPURIOUS_LINE_ABS_ \ /
-20 dam \ -20 dBmr }
-30 dam -30 dBrr
\M
-40 dBm ' 40 dB
Lo gl l.iuﬂ \ﬂ‘ ‘ l
iy so0d W
b M i ’WJ
el nﬂm'JJ\" '{’UWJJ\;\_
60 dem -50 dBm:
70 dBm -70 den
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALlimit | Range Low | RangeUp | REBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84882 GHz -35.06 dBm -22.06 d& 1.900 GHz 1.916 GHz 100.000 kHz 1.91451 GHz 20.79 dBm -0.21 dB
1.843 GHz 1.850 GH2 150.000 kHz 1.84999 GHz -16.89 dBm -3.69 di 1.915 GHz 1.916 GHz 150.000 kHz 1.91500 GHz -15.23 dBm -2.23 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85050 GHz 18.97 dBm -11.03 dB 1.916 GHz 1,925 GHz 1.000 MHz 101802 GHe 22 23 dBm 923 ds
T —
)i [ [ ] (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 25.40 dBm  Offset 5.40 d@ Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvoPwr @1 AvaPwr
Limit §heck PAES _SPURIRHECHBEKABS_ PARS
20 B\ s —hPURIOUS [INE ABS 20 Bl FrurRTOUS [TNE ABS | PARS
10 dBm 10 dBm
od o pd h flr e A, oy gtz AT A A A e e A ]
-10 dBm [ \ 10 d
| SPURIOUS_LINE_ABS_ J \
-20 d8m J { 0 denm
O sl || L b
ST o -30 den W ]
-40 dem -40 dBy ""\
-50 d8m s0d
60 dem -50 dBm
70 dBm -70 den
Start 1.84 GHz 3003 pts Stop 1.865 GHz | | | start 1.9 GHz 6003 pts Stop 1.025 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | ALimit Rangelow | Rangeup | RBW [ Frequency |  Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -21.71 dBm -8.71 d& 1,900 GHz 1.915 GHz | 100.000 kHz 1.91030 GHz 3.69 dém -26.31 dB
1.845 GHz 1.850 GHz 150.000 kHz 1.84998 GHz -26.37 dBm -13.37 dB 1.915 GHz 1.916 GHz 150.000 kHz 1,91525 GHz -31.63 dém -18.63 dB
1.850 GHz 1.865 GHz 100,000 kHz 1.86057 GHz 2.92 dBm -27.08 dB 1,916 GHz 1,925 GHz 1.000 MHz 1,91616 GHz -2E.06 dim ~12.06 dB
T
] [ ) ]
Date: 11.JUN.2020 06:34 11.:
TEL : 886-3-327-3456 Page Number 1 An25-48 of 61

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25 / 15MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

P

um

Spectrum

Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avaPwr

Limit ¢heck PABS | SPURIHE CHBEKABS_ paks

0 dfl\e _$PURTOUS | INE_ABS PABS 20 4Bz fpurious_|INE_ABS ] PAFS |“
10 dem n 10 dam ‘ ‘\
0 dBm )l 1\ 0 de # \
-10 dem 0d [
| SPURIOUS_LINE_ABS_ \ /
-20 dém \ -20 dBm -
-30 dBm .l -30 dBrr l

Wl

i

ki ™

o B
i e
S S Viptindas Moo Lo,
-70 dBm 70 der
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
RangelLow | RangeUp | REBW | Frequency | PoweraAbs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84890 GHz -28.48 dBm -15.48 dB 1,900 GHz 1,915 GHz 100.000 kHz 1,91451 GHz 18.64 dim -11.36 dB
1.849 GHz 1.850 GHz 150.000 kHz 1.85000 GHz -16.86 dBm -3.86 d& 1.915 GHz 1.916 GHz 150.000 kHz 1,91500 GHz -16.42 dBm -3.42 db
1.850 GHz 1.865 GHz 100.000 kHz 1,35049 GHz 17.01 dBm -12.99 dB 1,916 GHz 1,925 GHz 1.000 MHz 1,01612 GHz ~28.83 dBm ~15.83 dB
- —
)i [ ] (]
L
: 11.JUN.2020 hate: 11.
o
Spectrum | (=) [ spectrum ) ¥
Ref Level 25.40 dbm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS _SPURIGHE CHBEKABS_ PABS
20 BB\ e _fFPURIOUS [INE_ABS 20 Bl FrurRTOUS [TNE ABS | PARS
10 dBm 10 d8m
d e - .
0 dBm PR E A ¥ “"V\ l
-10 dBm | od
| SPURIOUS_LINE_ABS_ l l l
-20 dBm ] 0 dem:
™ A\ | et
B _L,‘-" &‘ -30 den
S
40 dBm 40 dB '\u\
-50 dBm -s0d
-60 dBm -60 dBm:
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW [ Frequency |  Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84895 GHz -22.14 dBm -9.14 dé 1,900 GHz 1.915 GHz | 100.000 kHz 1,90992 GHz 1.53 dém -28.47 dB
1.849 GHz 1.850 GHz 150.000 kHz 1.85000 GHz -27.17 dBm -14.17 dB 1.915 GHz 1.916 GHz 150.000 kHz 1,91536 GHz -31.93 dém -18.93 dB
1.850 GHz 1.865 GHz 100.000 kHz 1,86087 GHz 0.58 dBm -29.42 dB 1,016 GHz 1,925 GHz 1.000 MHz 1,91602 GHz -25.60 dim -12.60 dB
Y
] [ ) ]

Date: 11.JUN.2020 06:36:26

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-49 of 61




seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25/15MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ctrum @ (| spectrum ka
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
Limit ¢heck PABS | SPURIHE CHBEKABS_ paks
20 B[ _FPURIOUS | INE_ABS FASS 20 4Bz fpurious_|INE_ABS ] PARS
10 dem 10 dam
d LI, "
0 dBm - - - o -
|
-10 dBm | od .
| SPURIOUS_LINE_ABS_ , ‘
-20 dam J 1 0 dBrm- \
P M‘“’Mﬁj 30 dam \-,-‘ \
40 dem 40 dBy \”‘\
-50 d8m S0 d
60 dem -50 dBm:
70 dBm -70 den
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84893 GHz -21.96 dBm -8.96 db 1.900 GHz 1,915 GHz 100.000 kHz 1,90998 GHz 1,48 dem -28.52 dB
1.843 GHz 1.850 GHz 150.000 kHz 1.84999 GHz -26.24 dBm -13.24 de 1.915 GHz 1.916 GHz 150.000 kHz 1,91508 GHz -26.03 dBm -13.03 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85766 GHz 2.02 dBm -27.98 dB 1.916 GHz 1,025 GHz 1.000 MHz 191602 GHz 2125 dBm 825 dB
T T
I - ( X ]
11.JuN B M.2020 07
TEL : 886-3-327-3456 Page Number 1 An25-50 of 61

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25 / 20MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

ctrum

Spectrum

Ref Level 23.40 dBm  Offset 5.40 dg Mode Auto Sweep Ref Level 25.40 dbm  Offset 5.40 dB Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000,/1000
@1 AvgPwr @1 avgPwr
20 dbipilffbheck [ paks | SPURIPHE CIBEKABS_ PAES I
Line _§PURIOUS_|INE_ABS | {| PASS 20 4Bz fpurious_|INE_ABS ] PARS H
10 dBm T ‘ \ 10 dem
. |
[l ) i
-10 dBm — -10d j
| SPURIOUS_LINE_ABS_ # 'L X \
20 d8 n »
m \ -20 dem: -
-30 dam u'll -30 derr f
LT A
| ﬂ@ﬂw{wﬂ WA s MMM
-50 dém
LLURN) ki AN L il 50 d "
S LS YT N —
-60 dBm i
-70 dBm 70 d8
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
RangelLow | RangeUp | REBW | Frequency | PoweraAbs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84890 GHz -18.36 dBm -5.36 dB 1,895 GHz 1,915 GHz 100.000 kHz 1,91448 GHz 22.82 dém -7.18 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.85000 GHz -15.98 dBm -2.98 dB 1.915 GHz 1.916 GHz 200.000 kHz 1,91501 GHz -15.94 dBm -2,94 dB
1.850 GHz 1.870 GHz 100,000 kHz 1.35057 GHz 21.60 dBm -840 dB. 1,916 GHz 1,925 GHz 1.000 MHz 1.91613 GHz -18.37 dBm -5.37 dB
Y
Il - ( ) ]
10.JUN.2020 15:25:0 Date: 10.JUN.2020 23
Spectrum u%" Spectrum u%"
Ref Level 23.40 dém  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
20 dblipl bk paks | SPURIHHIE GHBEKABS_ PApS
Line _$PURIOUS_| INE_ABS_| PARS 20 Bl FrurRTOUS [TNE ABS | PARS
10 dBm 10 dem
0 dBm- FUC L S LA Sl ) A i e Attt ek ieuduitit manatdh AR W et
-10 dBr ’ ] 10 . }
| SPURIOUS_LINE_ABS_ ‘ \ |
20 den 1 %20 . |
nww‘wdj Sy \'\—h m‘"’\
-30 dBm
40 dBm o0 de \\
o]
-50 dBm so0d
60 dem -60 dBm
Tode 70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | || Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz | 1.000 MHz 1.84869 GHz -22,95 dBm -9.95 dB 1,895 GHz 1.915 GHz | 100.000 kHz 1.91066 GHz 4.64 dBm -25.36 dB
1.849 GHz 1.850 GHz 200.000 kHz 1,84995 GHz -26.50 dém -13.50 dB 1.915 GHz 1.916 GHz 200.000 kHz 1,91523 GHz -24.86 dém -11.86 dB
1,850 GHz 1,870 GHz 100,000 kHz 1,85696 GHz 4.07 dBm -25.93 dB 1,916 GHz 1.925 GHz 1.000 MHz 1,91619 GHz -19,95 dBm -6.95 dB
L ] X L ] o
TEL : 886-3-327-3456 Page Number 1 An25-51 of 61




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25 / 20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

ctrum

Spectrum

Ref Level 23.40 dBm  Offset 5.40 dg Mode Auto Sweep Ref Level 25.40 dbm  Offset 5.40 dB Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000,/1000
@1 AvgPwr @1 AvgPwr
) | SPURIRHE QHBEKABS PARS
20 dhifpitfhack ]2 paks -
Line _§PURIOUS_|INE_ABS | ” PASS 20 4Bz fpurious_|INE_ABS ] PARS H
10 dBm T ‘ \ 10 dem |
0 dém T 0de ! 1
\' /|
-10 dBm d |
-10
| SPURIOUS_LINE_ABS_ F’ \ / \
-20dem \ -20 dBm / |
-30 dem q 30 darm ’(j ill.
| Il
Uwr‘ I m 40 dB L,
MAy iet™
il i YN N T N
LR VA A VAL HVIL] “V ‘VUMW ) sod
| Ma’l‘.ﬂ"} Y ]_Wm‘ ul | st J
-60 dBm e
-70 dBm 70 d8
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
RangelLow | RangeUp | REBW | Frequency | PoweraAbs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -20.07 dBm -7.07 dé 1,895 GHz 1,915 GHz 100.000 kHz 1,91445 GHz 22.84 dBm -7.16 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.84999 GHz -15.73 dBm -2.73 dB 1.915 GHz 1.916 GHz 200.000 kHz 1,91500 GHz -14.58 dBm -1.56 dB
1.850 GHz 1.870 GHz 100,000 kHz 1.35055 GHz 21.38 dBm -8.62 dB. 1,916 GHz 1,925 GHz 1.000 MHz 1,91605 GHz ~18.06 dBm -5.06 dB
Y
Il - ( ) ]
10.JUN. 2020 15:1%:19 Date: 10.JUN.2020
Spectrum u%" Spectrum u%"
Ref Level 23.40 dém  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
20 dblipl bk paks | SPURIHHIE GHBEKABS_ PApS
Line _$PURIOUS_| INE_ABS_| PARS 20 Bl FrurRTOUS [TNE ABS | PARS
10 dBm 10 dem
0 dBm ( = s ks EL S ] B e vt mmadasiess Lara e Mis e e £
|
-10 dBr hod ‘
| SPURIOUS_LINE_ABS_ ‘ l \
-20 dem J l\ 0d
" - W""M \ - X M
B -%'\\
-40 dém 40 dB S
-50 dBm so0d
60 dem -60 dBm
Tode 70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | || Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz | 1.000 MHz 1,84897 GHz -22,65 dBm -9.65 dB 1,895 GHz 1.915 GHz | 100.000 kHz 1,90951 GHz 3.88 dém -26.12 dB
1.849 GHz 1.850 GHz 200.000 kHz 1,84996 GHz -26.34 dém -13.34 dB 1.915 GHz 1.916 GHz 200.000 kHz 191524 GHz -24.80 dém -11.80 dB
1,850 GHz 1,870 GHz 100,000 kHz 1,86302 GHz 3.06 dBm -26.94 db 1,916 GHz 1.925 GHz 1.000 MHz 1,91622 GHz -20,26 dBm -7.26 dB
L ] X L ] o

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-52 of 61




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

P um

Spectrum

Ref Level 23.40 dBm  Offset 5.40 dg Mode Auto Sweep Ref Level 25.40 dbm  Offset 5.40 dB Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000,/1000
@1 AvgPwr @1 AvgPwr
) | SPURIRHE QHBEKABS PARS
20 dhifpitfhack | g—Baks -
Line _§PURIOUS_|INE_ABS | ” PASS 20 4Bz fpurious_|INE_ABS ] PARS
10 dBm T ‘ \ 10 dem
[
I i
-10 dBm d
- I -10 / ;
| SPURIOUS_LINE_ABS_ zf / \“
-20 dem d
\ -20 dBm 1
-30 dam '\ -30 derr )
N
WU] ﬂ -40 dB ¥
" it b M
| S A
VA g
Vi U M
60 dem W MA
-70 dBm 70 d8
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
RangelLow | RangeUp | REBW | Frequency | PoweraAbs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84894 GHz -23.70 dBm -10.70 d& 1,895 GHz 1,915 GHz 100.000 kHz 1,91441 GHz 21,92 dém -8.08 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.84998 GHz -16.35 dBm -3.35 dB 1.915 GHz 1.916 GHz 200.000 kHz 1,91500 GHz -17.36 dBm -4.36 dB
1.850 GHz 1.870 GHz 100,000 kHz 1.35053 GHz 20.25 dBm -9.75 dB. 1,916 GHz 1,925 GHz 1.000 MHz 1,91604 GHz -20.95 dBm ~7.95 dB
- —
)i [ ] (]
L
«JUN. 2020 15: Date: 10.
Spectrum u%" Spectrum u%"
Ref Level 23.40 dém  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
20 dblipl bk paks | SPURIHHIE GHBEKABS_ PApS
Line _$PURIOUS_| INE_ABS_| PARS 20 Bl FrurRTOUS [TNE ABS | PARS
10 dBm 10 dem
0 dBm: PO LW I Asd, A .
-10 dBm { \
| SPURIOUS_LINE_ABS_ } l
-20 dem I
20, J '\u "“M
-
-40 dBrnr 40 dB \\__\
-50 dBm s0d
60 dem -60 dBm
Tode 70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | || Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz | 1.000 MHz 1,84892 GHz -22.81 dBm -9.81 dB 1,895 GHz 1.915 GHz | 100.000 kHz 1,90583 GHz 3.15 dém -26.85 dB
1.849 GHz 1.850 GHz 200.000 kHz 1,84996 GHz -28.55 dém -15.55 dB 1.915 GHz 1.916 GHz 200.000 kHz 1,91527 GHz -26.63 dém -13.63 dB
1,850 GHz 1,870 GHz 100,000 kHz 1,85874 GHz 2,49 dBm -27.51 dB 1,916 GHz 1.925 GHz 1.000 MHz 1.91611 GHz -21.64 dim -8.64 dB
L ] X L ] o

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-53 of 61




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25 / 20MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

ctrum

Ref Level 23.40 dBm  Offset 5.40 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

20 dbipilffbheck I

E
Line _$PURIOUS_) INE_ABS | ﬂ PABS
10 dBm H

0 dém

-10 dBm | \‘
| SPURIOUS_LINE_ABS_
hi

-20 dBm
]

Spectrum

Ref Level 25.40 dém
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

@1 AvgPwr
| SPURIHE GHBEKARS
20 A8 —Fpurons

10 dBm:

pak:
PABS

ol

INE_ABS_]

0 dB

-10 d

I

‘ \M -30 derr
1 . |
4 40 dB N
LA I 4 P
Udho” o d il f 5
w0 dem — MMWH
-70 dBm 70 dar
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
RangelLow | RangeUp | REBW | Frequency | PoweraAbs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84892 GHz -16.30 dBm -3.30 dB 1,895 GHz 1,915 GHz 100.000 kHz 1,91442 GHz 20.99 dBm -9.01 dB

1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -16.42 dBm -3.42 dB 1.915 GHz 1.916 GHz 200.000 kHz 1.91501 GHz -15.34 dBm ~2.34 dB

1.850 GHz 1.870 GHz 100.000 kHz 1,35055 GHz 19,53 dBm -10.47 dB 1,916 GHz 1,925 GHz 1.000 MHz 1,01660 GHz ~17.44 dBm “4.44 dB

!
Il - ( 1 )

10.JUN. 2020 153

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 23.40 dBm  Offset 5.40 d@ Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 fvgpur
20 dhifitgheck [ __pa ,Zﬁggﬂiwﬂiﬂl»y;kih, PAES
Line HPURIOUS LINE ABS Be —#purious [ TNE _ABS | PARS
10 dBm T 10 dBm
0 dBm = i i ] PP gt o oo et S e NN S by
-10 dBm ‘ \
| SPURIOUS_LINE_ABS_ } \ \
-20 dBm 7
. P 7 H‘v\ \ W‘”“‘”’M
T o
40 dBm o0 de \\\‘
-50 dBm 50 d
60 dém 50 dem
-70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | ALimit Rangelow | Rangeup | RBW [ Frequency |  Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -23.46 dBm -10.46 d& 1,895 GHz 1.915 GHz | 100.000 kHz 1,90702 GHz 2,39 dém -27.61 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.85000 GHz -27.77 dBm -14.77 dB 1.915 GHz 1,916 GHz 200.000 khz 1,01522 GHz -26.64 dBm -13.64 dB
1.850 GHz 1.870 GHz 100.000 kHz 1,85502 GHz 2.10 dBm -27.90 dB 1,016 GHz 1,925 GHz 1.000 MHz 1,91625 GHz -22.08 dim -9.08 dB
—
] J ] ) ]
L
Date: 10.JUN.2020 10:00:54

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-54 of 61




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25 / 20MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBMAX
o
ctrum x| Spectrum v
Ref Level 23.40 dBm  Offset 5.40 dg Mode Auto Sweep Ref Level 25.40 dbm  Offset 5.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
) | SPURIGHE CHBEKABS _ PABS
20 dhifpitfhack [ paks
Line _§PURIOUS_| INE_ABS | lFl PASS 20 4Bz fpurious_|INE_ABS ] PAFS ﬂ
10 dBm 1 J \ 10 dem ] l
o I v }
-10 dBm ! 04 i \
| SPURIOUS_LINE_ABS_ j \ / \
-20dem i \ -20 dBm f |
-30 dem |\ ﬂ -30 den ‘ \
40 dBm | | fr a8 n l’/
s I I | /
wlr\,_ .\prv\rL, NJ \\ \ d N\ o .
» .
50 dem i - e R J . [ DN AV
' “o0t e
-70 dBm 7048
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
RangelLow | RangeUp | REBW | Frequency | PoweraAbs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -30.62 dBm -17.62 dB 1,895 GHz 1,915 GHz 100.000 kHz 1,91447 GHz 18,72 dim -11.28 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84999 GHz -20.15 dBm -7.15 d& 1.915 GHz 1.916 GHz 200.000 kHz 1,91500 GHz -17.41 dBm -4.41 dB
1.850 GHz 1.870 GHz 100.000 kHz 1,35057 GHz 17.74 dBm -12.26 dB 1.916 GHz 1,925 GHz 1.000 MHz 1,91601 GHz -26.02 dBm S13.02 dB
!
Il - ( ) ]
10.JUN.2020 10: Date: 10.JUN.2020 21:31:09
o
Spectrum @)|( spectrum | z
Ref Level 23.40 dBm  Offset 5.40 d@ Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 fvgpur
20 dhifitgheck [ __pa ,igggiwmmy;uh, PAES
Line _$PURIOUS_|LINE_ABS Ne _$PURIOUS_J INE_ABS | PARS
10 dBm 1 10 dBm
0 dBm I—\MM»-\M e N W TR 4.\1] -
|
-10 dBm
| SPURIOUS_LINE_ABS_ [ l
-20 dBm J \'
s et - S —
. ™
-40 dBm 40 dB *\N
-50 dBm e
60 dem 60 dBm
-70 dBm J0d8
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | ALimit Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -23.36 dBm -10.36 dB 1,895 GHz 1.915 GHz | 100.000 kHz 1,90599 GHz 0.73 dém -29.27 dB
1.848 GHz 1.850 GHz 200.000 kHz 1.84398 GHz -28.01 dBm -15.01 d8 1.915 GHz 1.916 GHz 200.000 kHz 1.91516 GHz -27.37 dBm -14.37 dB
1.850 GHz 1.870 GHz 100.000 kHz 1,85822 GHz -0.02 dBm -30.02 dB 1,916 GHz 1,925 GHz 1,000 MHz 1,01643 GHz -23.54 dBm -10.54 dB
—
Y
] ] [ ) ]
Date: 10.JUN.2020 10:05:00

TEL : 886-3-327-3456

Page Number 1 An25-55 of 61

FAX : 886-3-328-4978




seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25/20MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ctrum

Spectrum

Ref Level 23.40 dBm  Offset 5.40 d@ Mode Auto Sweep Ref Level 25.40 dém  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
20 dhifpitfhack [ paks -2‘53'.5'”"{“*“’5“’5‘- PagS
Line _$PURIOUS INE_ABS | PABS mn _tFllRIDlJS_ INE_ABS_] PABS
10 dem T 10 dam
0 dém ‘“NM = T & x w\nuwﬂl [
-10 dBm t od W
| SPURIOUS_LINE_ABS_ J l I
-20 dBm
| \ 20 dBm
M"M / | \-h [
sl 3
-40 dBm 40 dB
-50 dBm 50 d
-60 dBm 60 dl
-70 dBm 70 d8
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84882 GHz -22.48 dBm -9.48 dé 1,895 GHz 1,915 GHz 100.000 kHz 1,90697 GHz 0.91 dBm -29.00 dB
1.849 GHz 1.850 GHz 200,000 kHz 184988 GHz -27.05 dBm -14.05 d& 1.915 GHz 1.916 GHz 200.000 kHz 1,91505 GHz -24.77 dem -11.77 dB
1.850 GHz 1.870 GHz 100.000 kHz 1,36222 GHz 1.10 dBm -28.90 dB 1.916 GHz 1,925 GHz 1.000 MHz 1,91602 GHz 20,25 dBm ~7.25 dB
T T
Il - ( 1

J

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An25-56 of 61




seasran 1as. FCC RADIO TEST REPORT Report No. : FG022521-02C

Conducted Spurious Emission

FR1 n25 /5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1 Middle Channel / 1RB1
o oo
4 v > v
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avapwr
Limit illeuk pafs Limit LLM&L.k PARS
-10 ddfE—§PURIOUS | INE_ARS PARS -10 dgfE—§PURIOLS | INE_ARS PARS
| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dem
30 d8 -30 de
40 de -" T 40 dB hd
poii A i et g UmTen SR — -
-60 dB 50 dB
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALl Range low | Rangeup | RBW | Frequency | Power Abs
30.000 MHz 1.000 GHz 1.000 MHz 941,10195 MHz -50.07 dBm -37.07 dB 30.000 MHz 1.000 GHz 1,000 MHz 841.72664 MHz -50.43 dBm
1.000 GHz 1.840 GHz 1.000 MHz 1,83811 GHz -38.01 dém -25.01 db 1.000 GHz 1,840 GHz 1,000 MHz 1,80747 GHz -49.24 dém
1.520 GHz 3.000 GHz 1.000 MHz 2,85655 GHz -47.86 dBm -34.86 db 1.520 GHz 3.000 GHz 1,000 MHz 2,87530 GHz -47.77 dBm
3.000 GHz 9.000 GHz 1.000 MHz 3,70119 GHz -36.11 dBm -23.11 dB 3.000 GHz 9.000 GHz 1,000 MHz 3,76119 GHz -36.54 dBm -23.54 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,57180 GHz -45.63 dém -32.63 db 9.000 GHz 13,000 GHz 1,000 MHz 12,88176 GHz -45.59 dém -32.50 d&
13.000 GHz 15.500 GHz 1.000 MHz 15.74054 GHz -43.11 dBm -30.11 dB 13.000 GHz 15.500 GHz 1,000 MHz 1571654 GHz -43.21 dBm -30.21 dB
- — - m—
L i ] - L J1 ] v
@ 11.JUN.2020 01:36:52 11.JUN.2020 05:43:39
N o
v
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck A
-10 défe—fPURIOUS | INE_ARS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-20 dB
-40 dB 1
el s e ——_— v,
oo i
-60 dB
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz 1.000 GHz 1.000 MHz 9B8.12344 MHz -50.36 dBm -37.36 dB
1.000 GHz 1,840 GHz 1.000 MHz 1,80831 GHz -49.55 dém -36.55 db
1.520 GHz 3.000 GHz 1.000 MHz 1,92090 GHz -40.11 dBm -27.11 db
3.000 GHz 9.000 GHz 1.000 MHz 3,82118 GHz -36.69 dBm -23.69 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,82077 GHz -45.55 dém -32.55 db
13.000 GHz 15.500 GHz 1.000 MHz 15.75054 GHz -43.17 dBm -30.17 dBb
- —
L i ] -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An25-57 of 61
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FR1 n25/ 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

vectr k= p o
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avapwr
Limit iheuk Limit LL\H-}L.R PAES
-10 ddff—fBURIONS | INE ARS PARS -10 dgfE—§PURIOLS | INE_ARS PARS
| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dB -30 dB
40 dB 'i' 40 dB !
) . g ., o ot M—_.ﬂ_ ", w
-60 di -60 db
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs Range low | Rangeup | RBW | Frequency | Power Abs
30.000 MHz | 1.000 GHz 1.000 MHz 838.33333 MHz -49.88 dBm -36.88 dB 30.000 MHz 1.000 GHz 1,000 MHz 916.86407 MHz -50.08 dém |
1.000 GHz 1,840 GHz 1.000 MHz 1,83979 GHz -47.36 dém -34.36 db 1.000 GHz 1,840 GHz 1,000 MHz 1,79949 GHz -49.06 dém
1.520 GHz 3.000 GHz 1.000 MHz 2.80692 GHz -47.60 dbm -34.60 db 1.520 GHz 3.000 GHz 1.000 MHz 2,80441 GHz -47.66 dBm
3.000 GHz | 9.000 GHz 1.000 MHz 3.70119 GHz -36.53 dBm -23.53 dB 3.000 GHz 9.000 GHz 1,000 MHz 3.75619 GHz -35.74 dém | -22.74 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,58280 GHz -45.28 dém -32.28 db 9.000 GHz 13,000 GHz 1,000 MHz 12,87377 GHz -45.23 dém -32.23 de
13.000 GHz 19.500 GHz 1.000 MHz 15,73454 GHz -42.78 dbm -29.78 db 13.000 GHz 19.500 GHz 1.000 MHz 15,72304 GHz -42,82 dBm -25.82 dB
T —y ™ m—
L i ] - L J1 ] v
08:12:40
e o
Ref Level 0.00 dBm  Offset 5.40 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PA|
-10 ddf—$PURIOUS_LINE_ABS PA
| SPURIOUS_LINE_ABS_
-20 dBm
-20 dB
40 dB 1
50 _..AM‘M_ il et hat
-60 d
-70 dBm
-80 dBm
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz | 1.000 GHz 1.000 MHz 997.33383 MHz -49.90 dém -36.90 dB
1.000 GHz 1,840 GHz 1.000 MHz 1,79613 GHz -48.96 dém -35.96 db
1.520 GHz 3.000 GHz 1.000 MHz 1.92126 GHz -46.22 dbm -33.22 dB
3.000 GHz | 9.000 GHz 1.000 MHz 3.81168 GHz -37.44 dBm -24.44 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,56280 GHz -45.36 dém -32.36 db
13.000 GHz 19.500 GHz 1.000 MHz 15,73304 GHz -42.76 dbm -29.76 dB
- —
L i ] -
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Report No. : FG022521-02C

FR1 n25 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

vectr = p o
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avapwr
Limit iheuk Limit LL\H-}L.R PAES
-10 ddff—fBURIONS | INE ARS PARS -10 dgfE—§PURIOLS | INE_ARS PARS
| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dB -30 dB
40 dB T 40 dB !
,,,ﬂ--—j "“"LM -~ - 2 A.ALJL__M‘M_ . e
Sl Snak
-60 di -60 db
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs Range low | Rangeup | RBW | Frequency | Power Abs
30.000 MHz | 1.000 GHz 1.000 MHz 890.20240 MHz -50.06 dBm -37.06 dB 30.000 MHz 1.000 GHz 1,000 MHz 876.62919 MHz -50.31 dém |
1.000 GHz 1,840 GHz 1.000 MHz 1,83727 GHz -40.48 dém -27.48 dB 1.000 GHz 1,840 GHz 1,000 MHz 1,83517 GHz -49.30 dém
1.520 GHz 3.000 GHz 1.000 MHz 285155 GHz -47.78 dbm -34.768 dB 1.520 GHz 3.000 GHz 1.000 MHz 2,85227 GHz -47.80 dém
3.000 GHz | 9.000 GHz 1.000 MHz 3.70169 GHz -36.03 dBm -23.03 dB 3.000 GHz 9.000 GHz 1,000 MHz 3.75169 GHz -35.67 dém | -22.67 dB
9.000 GHz 13,000 GHz 1.000 MHz 1243382 GHz -45.66 dém -32.66 db 9.000 GHz 13,000 GHz 1,000 MHz 12,77228 GHz -45.46 dém -32.46 dB
13.000 GHz 19.500 GHz 1.000 MHz 15,73154 GHz -43.05 dbm -30.05 dB 13.000 GHz 19.500 GHz 1.000 MHz 15,73304 GHz -43.22 dBm -30.22 dB
T —y ™ m—
L i ] - L J1 ] v
11 06:04:53
e o
Ref Level 0.00 dBm  Offset 5.40 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PA|
-10 ddf—$PURIOUS_LINE_ABS PA
| SPURIOUS_LINE_ABS_
-20 dBm
-20 dB
40 d8 ?
Sp Ll ___ml._.w-ﬂ'* - -, il
-60 d
-70 dBm
-80 dBm
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz | 1.000 GHz 1.000 MHz 992.48626 MHz -50.43 dBm -37.43 dB
1.000 GHz 1,840 GHz 1.000 MHz 1,81670 GHz -49.15 dém -36.15 db
1.520 GHz 3.000 GHz 1.000 MHz 1.92306 GHz -47.21 dbm -34.21 dB
3.000 GHz | 9.000 GHz 1.000 MHz 3.80168 GHz -37.70 dém -24.70 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,91076 GHz -45.72 dém -32.72 db
13.000 GHz 19.500 GHz 1.000 MHz 15,73454 GHz -42.98 dbm -29.98 dB
— —
L i ] -
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seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n25/ 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Ref Level 0.00 dém
SGL Count 100/100

Offset 5.40 de Mode Auto Sweep

(Sreerm )

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 dB Mode suto Sweep

@1 AvgPwr (@1 Avapwr
Limit iheuk Limit LL\H-}L.R PAES
-10 ddff—fBURIONS | INE ARS PABS -10 dgfE—§PURIOLS | INE_ARS PARS
| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dB -30 dB
40 dB ]. 1 40 dB !
- A — s
e I ok Lt
-60 -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs | Range low | Rangeup | RBW | Frequency |  Powerabs |
30.000 MHz | 1.000 GHz 1.000 MHz 847.05897 MHz -50.02 dBm -37.02 dB 30.000 MHz 1.000 GHz 1,000 MHz 93237631 MHz -50.16 dém |
1.000 GHz 1,840 GHz 1.000 MHz 1,83979 GHz -40.29 dém -27.39 db 1.000 GHz 1,840 GHz 1,000 MHz 1,81376 GHz -49.35 dém
1.520 GHz 3.000 GHz 1.000 MHz 2.86594 GHz -47.47 dbm -34.47 dB 1.520 GHz 3.000 GHz 1.000 MHz 2,86558 GHz -47.40 dém
3.000 GHz | 9.000 GHz 1.000 MHz 3.70169 GHz -34.73 dBm -21.73 dB 3.000 GHz 9.000 GHz 1,000 MHz 3.74669 GHz -34.16 dém | -21.16 d8
9.000 GHz 13,000 GHz 1.000 MHz 1289326 GHz -45.24 dém -32.24 db 9.000 GHz 13,000 GHz 1,000 MHz 12,90126 GHz -45.36 dém -32.36 d&
13.000 GHz 19.500 GHz 1.000 MHz 15,73554 GHz -42.44 dbm -29.44 db 13.000 GHz 19.500 GHz 1.000 MHz 15,73504 GHz -42,96 dBm -25.96 dB
— — - —
L i ] - L J1 ] v
10 2
e o
Ref Level 0.00 dBm  Offset 5.40 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PA|
-10 ddf—$PURIOUS_LINE_ABS PA
| SPURIOUS_LINE_ABS_
-20 dBm
-20 dB
-40 dB !
i R | S S I ~
-
-60 d
-70 dBm
-80 dBm
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs |
30.000 MHz | 1.000 GHz 1.000 MHz 684.18041 MHz -49.90 dém -36.90 dB
1.000 GHz 1,840 GHz 1.000 MHz 1,83895 GHz -49.12 dém -36.12 db
1.520 GHz 3.000 GHz 1.000 MHz 2,90049 GHz -47.66 dbm -34.66 dB
3.000 GHz | 9.000 GHz 1.000 MHz 3.79168 GHz -35.70 dBm -22.70 dB
9.000 GHz 13,000 GHz 1.000 MHz 1289826 GHz -45.23 dém -32.23 db
13.000 GHz 19.500 GHz 1.000 MHz 15,73204 GHz -42.85 dbm -29.85 dB
— —
L i ] -
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Report No. : FG022521-02C

Frequency Stability

Test Conditions FR1 n25 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0001
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0036
0 Normal Voltage 0.0013
-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0011
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n4l

Peak-to-Average Ratio

Mode FR1 n41 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Lowest CH 6.81 8.00 9.01 9.22
Middle CH 6.81 7.91 8.99 9.16 PASS
Highest CH 6.70 8.14 8.96 9.16
Mode FR1 n41 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Lowest CH 9.22
Middle CH 9.13 PASS
Highest CH 9.10
TEL : 886-3-327-3456 Page Number 1 An41-1 of 122
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FR1 n41 / 20MHz / DFT-S OFDM

Pl/2 BPSK QPSK

Lowest Channel / Full RB Lowest Channel / Full RB

Spectrum L Spectrum L
Ref Level 30.00 dém  Offset 12 80 dB Ref Level 30.00 dém  Offset 12.80 d@
o Att 0da A 2ms @ RBW 20 MHz o Att 0da A 2ms @ RBW 20 Mz
TRG:IFD TRG:IFD
(@155 view @153 view
04 S
I
i e
1E X 1E
\\ X
)\ LS
\ 5 | 5
1E 1E- +
1 4 1 il
1E- 1| 1E-
ICF 2.50602 GHz Maan Pwr + 20.00 dB ICF 2.50602 GHz Mean Pwr + 20.00 dB
c ary ive D Function samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | posk | crest | 10% | 1 | 0% | o.01% | Mean | peak |  crest | 10% | 190 | pa%e | 0.01% |
Trace 1 [ 29.82 dgm | 37,50 dBm 7.58 dB 4.20 0B 5.50 dB 581 dB 751 0B Trace 1 [ 29.32 dgm | 37.54 cBm 5.52 db 4.55 0B .61 08 5.00 dB .41 0B
—_— —_—
L )j J CRRERRED L )j J SERRRRED

Middle Channel / Full RB Middle Channel / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dém  Offset 12 80 dB Ref Level 30.00 dém  Offset 12.80 d@

o Att 0ds AQT 2ms @ RBW 20 MHz o Att 0ds AQT 2ms @ RBW 20 Mz

TRG:IFD TRG:IFD

@153 view @153 view

[

04

R
s %
\
1E =
B
|
1E ) 1E +
\ Y Y
1E- [‘ - 1E-
i

[CF 2.59299 GHz Maan Pwr + 20.00 dB [CF 2.59299 GHz Mean Pwr + 20.00 dB

c ary ive D Function samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | posk | crest | 10% | 190 | 0% | o.01% | Mean | peak |  crest | 10% | 190 | pa%e | 0.01% |
Trace 1 [ 30.01d8m | 3747 dém 7.47 dB 4.17 dB 5.66 dB 581 dB 7.26 0B Trace 1 [ 29.47 dgm | 37.69 cBm 5.22 db 4,56 0B ©.76 dB 7.51 B 6.14 0B

L —_—
L )j J QR L )j J WRRRRD

Highest Channel / Full RB Highest Channel / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dém  Offset 1280 di Ref Level 30.00 dém  Offset 12.80 d@

o att 30ds  AQT 2ms @ RBW 20 MHz o att 0ds AQT 2ms @ RBW 20 MHz

TRG:IFD TRG:IFD

@153 view @153 view

04
1E > 1E
S
%
A ;
1€ - 1€
¥ § §
1E- ‘\ 1E- T
I
ICF 2.67999 GHz Maan Pwr + 20.00 dB ICF 2.67999 GHz Mean Pwr + 20.00 dB
c ary ive D Function samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | posk | crest | 10% | 190 | 0% | o.01% | Mean | peak |  crest | 10% | 190 | pa%e | 0.01% |

Trace 1 [ 29.72 dgm | 37.56 dBm 7.34 dB 4.17 dB 5.63 dB 5.70 d& 751 0B Trace 1 [ 29.18 d@m | 37.93 cBm 5.75 db 461 0B ©.64 dB 5.14 B 6.54 0B
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il il
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